

May 22, 2024
STONEGLASS SRL
Via del Commercio Nord 83-85
56034 Casciana Terme Lari (PI)
Italy

The samples you submitted were tested per your request. The testing was performed by Liberty Mutual Industrial Hygiene Laboratory in Hopkinton, MA. All comments, findings, and interpretations within this report were made by Liberty Mutual Industrial Hygiene Laboratory.

IPAL Test Report #: IPAL-0255-24
Product Name: STONEGLASS MICROGLASS
Cristobalite (%): <1.0%
Quartz (%): <0.75%

Analysis Results

Liberty Mutual Industrial Hygiene Laboratory

94 South Street
Hopkinton, MA 01748
Phone: (800) 230-6263
LMIHLaboratory@LibertyMutual.com

Report Date: 5/22/2024

Ashley Moore
International Product Assurance Laboratories
100 Clemson Research Blvd
Anderson, SC 29625

Survey Date: 5/6/2024
Date Received: 5/8/2024
Customer PO: 4645
Collector: Ashley Moore

Project ID:
Project Number:
Project Name:
Project Location:

Sample Set: 2405038

LM Sample No.	Sample No.	Analyte	Sampling Time (min.)	Sampling Rate (liters/min)	Volume (liters)	Results
2405038-001	IPAL-0255-24	Cristobalite				<1.0 %
		Quartz				<0.75 %

Analyte	Media	LOQ	Method	*Modify	Instrument	Blank Corrected	Analysis Date
Cristobalite	Bulk	5.0 ug/sample	NIOSH 7500	Yes	External Analysis	N/A	22-May-24
Quartz	Bulk	5.0 ug/sample	NIOSH 7500	Yes	External Analysis	N/A	22-May-24

* Modify: A "Yes" indicates a minor modification in the Method.

Lab Comments

The sample was analyzed by ALS Environmental, Salt Lake City, UT.

ALS Environmental comment:
Instrument: XRAY01

Analyzed by:

Eva Longo

Eva Longo, Prod/QC Chemist Consultant

Peer Reviewed and Approved by:

N. N. Joshi

Neela Joshi, Prod/QC Chemist Consultant

IH Laboratory Manager:

Laura Melton

Laura Melton